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Sold To: REF/BOL:81251910

Superior Supply and Steel
Sulphur ,LA,70664

unn s Atlas ube

-'3.: EGH OF ZER0UNEN WOLETES
1000 N Burlington Street

Ship To:
Superior Supply and Steel
318 North Cities Service Hwy

North Kansas US Sulphur ,LA,70663
City,MO,US,64116 UsS
/

Heat #: R85889C24 Made In: US Melted and Poured In: US

C Mn P S SI Al CU CB MO NI CR A\ TI B N
0.2 0.77 0.009 0.004 0.011 0.036 0.03 0.0 0.0 0.01 0.04 0.0 0.002 0.0001 0.002
. . . Yield Tensile Eln.2In CE
Material Group# : 040040188 Certification:ASTM A500-23 GRADE B&C 056571 Psi | 070349 Psi | 315 % 034
Mill Mill Location Method Recycled Content |Post Consumer Pre-Consumer % Harvested Within Miles of Location
(Post Industrial)
USSTEEL GRANITE CITY,IL BOF 36.90% 19.80% 14.40% 100.00% 500.00
Material Customer Item Customer Note
4.0x4.0x188x20'0"0(6x4).
Bundle No Pcs Purchase Order Sales Order Sales Order Note
7200056947 24 P0250904-01 0002094322
7200056948 24 P0252114-01 0002102409
7200056949 24 P0252114-01 0002102420

Authorized by Quality Assurance:

# OF WORTH AMERICA

&2 koo Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract regquirements.
CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1
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